
Part # Sales Description

300101 PACKING CUP 10 IN NYAB 731562 WABTEC 94800 NEW # 666229, PRS# 1098659

300102 HOUSING GASKET 10 IN (BRAKE CYL.) NYAB 731064 Wabtec 94820, PRS# 1003281

300103 8-1/2 IN, AIR BRAKE PART, GASKET, BRAKE CYLINDER, NON-PRESSURE HEAD, WABTEC PART NO 94820

300104 PUSH ROD 32-5/8 IN (WABCO) (563926) , PRS# 1009890

300105 AIR BRAKE PORTION ABDX EMERGENCY(OUTRIGHT PURCHASE) RECONDTIONED

300106 GLAD HAND GASKET, 739882, 563952, G-324 (100 PER BAG)

300107 AIR HOSE SUPPORT/ STRATO PART NO. EHS (rubber)  SCT WRAHSE22

300108 STRAINER, AIR, PART NO. 569146 NYAB 734743

300109 DB60 PIPE BRACKET GASKET (SERVICE SIDE), NYAB PART NO 734399 WABTEC #994784

300110 DB60 PIPE BRACKET GASKET (EMERGENCY SIDE), NYAB PART NO 734340 WABTEC # 994783

300111 AIR BRAKE RECONDITIONED SERVICE PORTION ABDX OUTRIGHT - NO CORE EXCHANGE

300112 ANGLE COCK, WABCO PART 660999: ANGLE COCK @ 1-1/4 IN (NYAB 704609)

300113 1-1/4 IN. ANGLE COCK BALL VALVE - BOLT-ON- BALL TYPE ANGLE COCK  (WABTEC # 662744)

300114 FLEXI  BOTTOM ROD SAFETY SUPPORT, (IRECO# 20161)  (WRBR41)

300115 BRAKE BEAM, WABCOPAC B3/B3A , RECONDITIONED OUTRIGHT PURCHASE - NO CORE EXCHANGE, COMET# 100035, 0566248

300116 BRAKE BEAM WEAR LINER-STEEL, UW116

300117 BRAKE BEAM WEAR PLT-NON METAL, ZEFTUF-"HD", BLACK, MODEL NO. ZT-1696-B, DWG. NO. 5B-144

300118 BRAKE BEAM WEAR PLT-NON METAL, ZEFTUF-"HD", GREY, MODEL NO. ZT-1696-NH,  PENNSY# PN1511

300119 BRAKE PIN, A=1-7/32 IN, B=3-1/2 IN. C=3 IN PT#  WRBP7/32x3

300120 BRAKE PIN- GB-8001 (XLO#F1087) # 0566257

300121 BRAKE SHOE KEY 5625

300122 DIRT COLL. (SEP FROM CUT OUT COCK) 515195 WABTEC

300123 COMBINED DIRT COLLECTOR & BALL TYPE CUT OUT COCK-577071, NYAB704863

300124 DIRT COLLECTOR/ CUT OUT COCK FOR SINGLE SIDED PIPE BRACKET # 660711

300125 WABCOPAC FULCRUM BRACKET, # 579965

300126 HAND BRAKE, S-1700-1N GROUP N,  LONG HANDLE W/CLEVIS 655A AND PIN 656A  CARDWELL # 9300-3

300127 HAND BRAKE,  GROUP N,  SHORT HANDLE POWER UNIT ,  CARDWELL # 9300-AB    ( S-1700-N) WITH CLEVIS AND PIN.

300128 BRAKE CHAIN CONNECTING LINK, FOR GROUP O HB ASSEMBLY, (NYAB# 1560) SCT# X-293

300129 WHEEL HANDBRAKE STD #2 SHALLOW, T-7777, 100860

300130 AIR BRAKE RECONDITIONED VENT VALVE #8 OUTRIGHT-NO CORE EXCHANGE,#05678208003

300131 AIR BRAKE RECONDITIONED VENT VALVE #8 OUTRIGHT-NO CORE EXCHANGE

300132 RETAINER VALVE MOUNTING BRACKET, 741740,574953



300133 RETAINER VALVE (NEW) 661039 WABTEC

300134 SLACK ADJUSTER ,  GROUP R,  NYAB # KRD-482-R (Cardwell 2500-DJ)

300135 SLACK ADJUSTER,  GROUP O ,  RECONDITIONED, OUTRIGHT PURCHASE NO CORE EXCHANGE  (WABTEC # C-1000-DJ)

300136 8 IN ANCHOR WITH HOOK, BRAKE LEVER, 1-3/8 IN HOLE DIA, # 2705

300137 VENT PROTECTOR, 502574, NYAB 734446

300139 3/8 IN FITTING GASKET,  93839,5401-6,731047

300140 1-1/4 IN FITTING GASKET, #94790,5401-20,731061

300141 DIRT COLLECTOR GASKET, 75932,734947

300142 FITTING, 3/8 IN DEEP STRAIGHT SWIVEL FLANGE, SOCKET WELDED, WITH GASKET GROOVE, EQUIVALENT TO  SBD6 - 578787

300143 BRANCH PIPE TEE, W/STUDS & NUTS (WABTEC - 581127)

300144 CENTER BOWL WEAR LINER-NON METAL, 1/4; THICK HORIZONTAL, ZT-561, GREY, ZEFTEK PART NO. 5B-561

300145 BOLSTER POCKET W/P (BARBER) SMALL SE273 STD CAR

300146 BOLSTER POCKET W/P (BARBER) LARGE 275 STD CAR

300147 16 IN. FULL BOWL LINER, 2 IN. DEEP (FOR 2 IN. DEEP BOLSTER BOWLS) , COLOR YELLOW, ZT-380

300148 CENTER PIN 1.75 X 15 IN PT# 100526 COMET,  SCT# 6283

300149 PEDESTAL SIDE FRAME KEY 57321010 AMSTED 100541 COMET

300150 CAST STEEL FRICTION SHOE USED IN 100 TON RIDE CONTROL. PART NO. 17803

300151 COLUMN WEAR PLATE 3/8 IN X 8 IN X 9-7/16 IN FOR S-2-D/HD TRUCK, PART # 5706-308

300152 FRICTION SHOE CASTING #834-CB USED IN TYPE S-2-HD TRUCK (FORMERLY #834-C)

300153 COLUMN WEAR PLATE 1/2 IN X 7-1/2 IN X 9-7/16 IN, TYPE-3, USED IN TYPE S-2-HD TRUCK, SCT PART  #5708-301, STUCKI PART #ASC5708-301, COMET#100385

300154 BOLSTER POCKET WEAR PLATE, PART NO. 276-SX3, USED IN S-2-HD TRUCK, STAINLESS STEEL TYPE 304

300155 LEFT HAND SPLIT FRICTION WEDGE, PART NO. 915-SW-L,  USED IN TYPE S-2-HD TRUCK ASC915L

300156 RIGHT HAND SPLIT FRICTION WEDGE, PART NO. 915-SW-R, USED IN TYPE S-2-HD TRUCK ASC915R

300157 FRICTION SHOE CASTING #787C

300158 WP 1/2 X 7-1/2 X 9-7/16 COLUMN GUIDE WEAR PLATE (5708-306)

300159 OUTER COIL USED IN 100 TON SUPERSERVICE RIDE CONTROL, PART NO. 3091, DWG. NO. 54222

300160 INNER COIL USED IN 100 TON SUPERSERVICE RIDE CONTROL, PART NO. 3092, DWG. NO. 54223

300161 OUTER COIL USED IN 100 TON RIDEMASTER TRUCK, ASF PART NO. 5062, DWG. 11-1-05062

300162 INNER COIL USED IN 100 TON RIDEMASTER TRUCK, ASF PART NO. 5063, DWG. 11-1-05063

300163 OUTER SPRING #B-353

300164 INNER SPRING #B-354

300165 OUTER COIL SPRING #B-432

300166 INNER COIL SPRING #B-433

300167 SPRING (STRICKER CASTING) S6 AMSTED,  ARI# 1022843 , SCT# S-6

300168 RBA RADIAL PAD ONLY (6367) FOR S2-86 STD CAR TRUCK

300169 RB-56 RESILENT RUBBER STUCKI BLOCK A.STUCKI  RB-56 - SCT# SCSCT-56

300170 PEDESTAL WEAR PLATE, DWG A-05048, AISI C-1095 STEEL - CLIP ON ROOF  LINER 70/100 TON, (Pennsy PN 2545)

300171 RB-27 RESILIENT BLOCK, FOR USE WITH 656-CRH AND ISB-12 SIDE BEARINGS

300172 SIDE FRAME WEAR PLATE RIDEMASTER .375 X 8.5 X 9.4375 X 5.25 IN 5706-332 STD.CAR ASC5706-332  AMSTED 98-1-10232

300173 COLUMN WEAR PLATE .375 X 7.5 X 9.4375 X 5.25  USED IN 100 TON RIDE CONTROL, ASF PART NO. 98-1-10075  ASC 5706-305



300174 COLUMN WEAR PLATE,  1/2 IN. X 5-1/2 IN. X 8-3/4 IN. , 5-1/4 IN. CC,  T3   PT# 5708-305

300175 COLUMN WEAR PLATE,  7/16 IN X 7-1/2 IN.  X 9-7/16 IN.  CC=5-1/4 IN  T3 , SS  SCT# 5707-304

300176 COLUMN WEAR PLATE, 1/2 IN X 8-1/2 IN X 9-7/16, 5-1/4 IN CC, # 5708-319

300177 COLUMN WEAR PLATE, 9/16 IN X 7-1/2 IN X 9-7/16 IN X 4-3/4 IN CC, SCT # 5709-305

300178 COLUMN WEAR PLATE, 7/16 IN X 7-1/2 IN X 8-5/16 IN, CC 5-1/4 IN, # 5707-302

300179 COLUMN WEAR PLATE, TYPE 1 WELD-ONLY, 3/8 IN X 5-1/2 IN X 9 IN, # 5706-119

300180 TRUCK SPRING, AAR D-5 OUTER COIL

300181 TRUCK SPRING, AAR D-5 INNER COIL ALLOY STEEL

300182 TRUCK SPRING, AAR D-6 INNER COIL ALLOY STEEL AAR SPEC M-114 L.R. SHOT PEENED & CLEAR COATED

300183 TRUCK SPRING, AAR D-6A INNER INNER COIL ALLOY STEEL

300184 TRUCK SPRING, AAR D-7 OUTER COIL ALLOY STEEL

300185 TRUCK SPRING, AAR D-7 INNER COIL ALLOY STEEL

300186 SPRING, OUTER 3023, 70 TON, COMET # 100427, SCT # SC3023

300187 END OF CAR CUSHIONING UNIT, (EOC-12B) 15HDN1F, RECONDITIONED OUTRIGHT, # 87.295058003

300188 COUPLER CARRIER WEAR PLATE (ZEFTEK) ZT-215-12 , PENNSY 2500-1, WE-4002

300189 GREEN WELD-ON CCWP,  4-1/2 X 18 X 1/2 IN.  (SCT# ZT-327-4A)

300190 WELD-ON CCWP,  4-1/2 IN X 15-1/2 IN. X 1/2 IN.  (SCT# ZT-327-4A-15.5)

300191 COUPLER CARRIER W/PLATE, 3/8 IN , THICK  (ZEFTEC)  # ZT-215-38

300192 COUPLER WEAR PLATE, WELD-ON, 3/8 IN X 4-1/2 IN X 10-15/16, # ZT-326-3A

300193 COUPLER WEAR PLATE, WELD-ON, 1/2 IN X 4-1/2 IN X 10-15/16, # ZT-326-4A

300194 COUPLER WEAR PLATE, WELD-ON, 1/4 IN X 6 IN WIDE X 21.5 IN LONG, #SCZT-312-14

300195 DRAFT KEY 18 IN (HEAT TREATED) 50-840#GENERAL BEARING 1800-AE, SCT# WRD18, R10821

300196 DRAFT KEY, 17.5 IN.  SCT# WRD17.5

300197 KNUCKLE, "E" TYPE, E50AEV OR E50BEV

300198 COUPLER PART, LOCK, F41AE , SCT# WRF41AE

300199 COUPLER-PART, LOCKLIFT ASSEMBLY, AAR CAT. NO. E24B

300200 COUPLER PART, LOCKLIFT ASSEMBLY, CAT. N0. F7

300201 DRAFT GEAR MARK 50 RECONDITION NO CORE EXCHANGE

300202 FOLLOWER BLOCK Y46AE AMSTED , SCT # WRY46AE

300203 FOLLOWER BLOCK HIGH ENDURANCE 50632 MCCONWAY-TORELY RF50496 , SCT# WRRF210

300204 UNCOUPLE PART,FILLER, PART NO. 10943 , SCT# WR-806

300205 PRESSURE TAP COVER, DUST CAP, QUICK DISCONNECT WABTEC 661036 , STRATO # C100

300206 3/4 IN GASKET,731034,0093841,5401-12

300207 STEEL COUPLER KNUCKLE PIN, AAR C-10, WABC10

300208 PIN ROTARY HIGH ENDURANCE 50631-3 MCCONWAY-TORELY RCP30136-SCT WR50631

300209 20-04 LOCKBOLT, 5/8 IN DIA., PLATED, PART NO. C50L30-BR20-4GA,

300210 20-08 LOCKBOLT, 5/8 IN DIA., PLATED, PART NO. C50L30-BR20-8GA

300211 20-12 LOCKBOLT, 5/8 IN DIA., PLATED, PART NO. C50L30-BR20-12GA

300212 20-16 LOCKBOLT, 5/8 IN DIA., PLATED, PART NO. C50L30-BR20-16GA

300213 20-20 LOCKBOLT, 5/8 IN DIA., PLATED, PART NO. C50L30-BR20-20GA, FCA#10231-011



300214 20-24 LOCKBOLT, 5/8 IN DIA., PLATED, PART NO. C50L30-BR20-24GA

300215 COLLAR, 5/8 IN DIA., WITH TAB-LOK, PART NO. 3LC-2R20GANL, (350/BOX) SCT#SCERSCF200GL

300216 WABCOPAC , LOCKNUT, 1/2 IN, # 520517

300217 WABCOPAC , CAP SCREW, 1/2 IN X 2 IN, # 3205

300218 AIR HOSE SUPPORT CABLE - 20406, WRAH6595-01, R20406

300219 HAND BRAKE LEVER, 572588

300220 STANDARD CLEVIS, 562979

300221 BRAKE ROD EYES, 3/4"

300222 BRAKE PIN, BP3/32X3-1/2

300223 2IN BRAKE SHOE V-474, 240/PALLET

300224 KIT-BOTTOM 45 DEGREE ACCESS PLATE C/W - 06607210002

300225 KIT, RUBER - ACCESS PLATE ASSY - 0664535

300226 STUD-5/8 X 3-3/4 PLATED - 0660716

300227 STUD-5/8 X 7-3/4 PLATED - 0660717

300228 STUD-5/8 X 8 PLATED - 0660718

300229 PACKING CUP - 8-1/2", ABU BRK CYL - 0666228

300230 GUIDE RING - BRK CYL 8.5 IN - 0567634

300231 ANGLE COCK U-BOLT - 5/8"

300232 VENT PROTECTOR,PLASTIC- LEKR 36-502574

300233 CENTER PLATE LUBE DISC - 100/BOX

300234 R99 YELLOW KISS CUT REFLECTIVE TAPE(ROLL)4"X150'

300235 COUPLER SBE60 - GRADE E - (CE, DE, EE) RECONDITIONED - OUTRIGHT

300236 DRAFT KEY WASHER 12022

300237 LEFT HAND SPLIT FRICTION WEDGE, PART NO. 925-SW-L

300238 RIGHT HAND SPLIT FRICTION WEDGE, PART NO. 925-SW-R

300239 RUNNING BOARD WASHER (ROUND) 1/2 IN BOLT SEAT- PT#701214, RBW-1001, 405-0004

300240 #18 BRAKE BEAM-REVERSIBLE

300241 AIR HOSE (TRAINLINE) 22 IN. 705880,S6012422CW

300242 TRUCK MOUNTED BRAKE HOSE ASSY, S618145

300243 BRAKE SHOE, TREADGUARD, 2 IN,V-674

300244 RUNNING BOARD STAR/SPIDER WASHER, 10006583/724300/RBW-1002/100870

300245 BRAKE SHOE 1-1/2 IN, V-472

300246 SIDE FRAME KEY,SE3666-3666

300247 950-LG, FRICTION CASTING,LIFE GUARD WEDGE BARBER S-2-HD

300248 PIPE CLAMP WEDGE, TRAINLINE CLIP FOR 1/2"-3/4" PIPE, 2356,100917,SPCW812

300249 RUNNING BOARD, B-END,8-1/4 IN X 60 IN, CUTOUT CENTER 14 IN LH,102217B, 38S00042, ASC-10016

300250 RUNNING BOARD, A-END, 8-1/4 IN X 60 IN STAMPED END PLATFORM WITH NO CHAIN CUT OUT, 102046A, AS04-060-01, ASC-09597, 221-0001

300251 BRAKE STEP, 10IN x 31IN, CUT OUT @ 18IN EDGE FROM LH, 38S00062, ASC-11871

300252 E42AE COUPLER LOCK

300253 THROWER, KNUCKLE, "E" TYPE, E30A



300254 AIR BRAKE PORTION ABDX SERVICE,RECONDTIONED

300255 AIR BRAKE PORTION ABDX EMERGENCY,RECONDTIONED

300256 AIR BRAKE PORTION DB-10 SERVICE,RECONDTIONED

300257 AIR BRAKE PORTION DB-20 EMERGENCY,RECONDTIONED

300258 TRUCK MOUNTED BRAKE HOSE ASSY, S618199, 3/4" STRAIGHT FLANGE BY 1/2" 90° FLANGE - 30.19" OAL

300259 1/2 IN BRAKE FITTING GASKET, 93840, 5401-08, 731033

300260 DRAFT KEY RETAINER LOCK, AR57308008

300261 1/4 IN 42E, 304SS PLUG W/CHAIN & RING, 42E MOD 12 (20-SS)

300262 LEFT HAND KEY FOR FR304 ROTARY COUPLER SYSTEM, ASF3749E

300263 RIGHT HAND KEY FOR FR304 ROTARY COUPLER SYSTEM, ASF3750E

300264 AIR HOSE (TRAINLINE) 33 IN ,705881, S6012433CW

300265 HOSE HANGER ASSY FOR 1-3/8" ID HOSE, 2 HOLE CLAMP, S157-24

300266 PIPE CLAMP WEDGE, TRAINLINE CLIP FOR 1"&1-1/4" PIPE, 3594X, SPCW1620, 100916

300267 PIPE CLAMP BASE/CLAMP FOR 1-1/4" PIPE, SPC20, 3599, 100914

300268 BATTEN BAR, 24" 750-0863

300269 F-31 THROWER ARM

300270 BRAKE LEVER, SE1201-1201370

300271 2-1/4" NON-METALLIC CENTER BOWL LINER, WE-2016, PN1565

300272 2" NON-METALLIC CENTER BOWL LINER - WE2016J, PN1563

300273 BRAKE STEP, 10IN x 31IN, CUT OUT @ 12-13/16IN EDGE FROM LH, 38S00063, ASC-10506

300274 BRAKE CYLINDER ABU, 10 X 12, 0667056

300275 COUPLER CARRIER WP-NON METAL,#ZT-360-04 GREEN PLASTIC 5-3/8 IN. THICK

300276 COLUMN WEAR PLATE, 7/16 X 5-1/2 X 8-1/2 X 5-1/4, 5707-307

300277 NYLON AIR HOSE SUPPORT STRAP - 778117

300278 ROLLER BEARING ADAPTER 6.5 IN X 12 IN

300279 BRAKE BEAM, #24 UNIT TYPE, RIGHT HAND

300280 BRAKE BEAM, #24 UNIT TYPE, LEFT HAND

300281 3/4 IN SPLIT FLANGE, SFS12

300282 1 IN SPLIT FLANGE, SFS16

300283 1-1/4 IN SPLIT FLANGE, SFS20

300284 3/8 IN SPLIT FLANGE, SFS6

300285 1/2 IN SPLIT FLANGE, SFS8

300286 1 IN AIR BRAKE GASKET, 731056, 5401-16

300287 2 IN AIR BRAKE GASKET, 735080, 5401-32

300288 DRAFT KEY RETAINER LOCK/KEEPER, DAGGER TYPE, R30693

300289 3/8 IN CHAIN JOINER LINK (STUCKI ROLLGUARD HB) 664038,10000321

300290 24-20, 3/4 RIV-BOLT, SCERSB2420

300291 24-24, 3/4 RIV-BOLT, SCERSB2424

300292 3/4 FLANGED LOCKING COLLARS, SCERSCF2400GL

300293 3/4 PLATED COLLAR, SCERSC2400GL



300294 24-08 3/4 RIV-BOLT, SCERSB2408GA

300295 24-16, 3/4 RIV-BOLT, SCERSB2416GA

300296 24-20, 3/4 RIV-BOLT, SCERSB2420GA

300297 3800C SPHERICAL RING

300298 3805A SPHERICAL RING SEAT

300299 3828B FOLLOWER BLK ART CON ASF

300300 HAND BRAKE, GROUP U, THIN LEVER TYPE, #9020

300301 876 FRICTION CASTING, SC876

300302 GROUP E, UNIVERSAL SLACK ADJUSTER, 2300-DJ

300303 FITTING-SADDLE, ASSEMBLY 0661158

300304 KNUCKLE, "F" TYPE, F51AE

300305 Y44 E TYPE FOLLOWER BLOCK

300306 YELLOW TELESCOPING UNCOUPLING LEVER, CLY, TTEF-15W, 100923

300307 ROLLER BEARING ADAPTER 6 IN X 11 IN STD

300308 SIDE POST, FCA 83174-000

300309 SIDE POST, FCA 83172-010

300310 SIDE POST, FCA 83175-000

300311 SIDE TOP CHORD, FCA 83616-000

300312 SE60 DOUBLE SHELF COUPLER, RECONDITIONED

300313 ADAPTER PLUS PAD GREEN, 10601

300314 ROLLER BEARING ADAPTER PLUS 6-1/2 X 9, 1771

300315 16" HORIZONTAL WEAR LINER ZT-371 (YELLOW)

300316 FR304 COUPLER ASF ROTARY RECONDITIONED, OUTRIGHT

300317 F70 COUPLER RECONDITIONED, OUTRIGHT

300318 E-325G TWIN PACK DRAFT GEAR ASSEMBLY, AMSTED #19980

300319 HATCH COVER LOCK, 30149, 750-0104

300320 10YF FLOATING YOKE, 87.21932P

300321 UNCOUPLING LEVER, EZ-SA, UE3

300322 SPRING, INNER 3024, SC3024

300323 ISB-12 CAP ONLY, # ISB-12

300324 RETROXT C STOP (STOP ONLY), FITS RETROXT 5400C

300325 HUCK BOM BLIND BOLT, PLATED 5/8"; Grip range: 1/2" - 3/4", H-BOM-R20-8GA

300326 INTERMEDIATE HOSE ASSY, LTH273

300327 EQUALIZER WEAR BLOCK, C5561AE

300328 EQUALIZER WEAR BLOCK SEAT, C5509AE

300329 SIDE POST, FCA 83172-000

300330 END TOP CHORD, FCA 83344-000

300331 A-END POST, FCA 83362-002

300332 RB-46, RESILENT RUBBER STUCKI BLOCK

300333 RB-52, RESILENT RUBBER STUCKI BLOCK



300334 RUNNING BOARD, GRT RB 24 X 127-1/8 X 1-1/2, ASC-11335

300335 RUNNING BOARD, GRT RB 24 x 46-1/4 x 1-1/2, ASC-15313

300336 RUNNING BOARD, GRT RB 24 X 48-1/2 X 1-1/2, ASC-11515

300337 AIR HOSE (TRAINLINE) 22 IN, STRAIGHT SHANK, S601500X

300338 TRAINLINE SUPPORT CASTING REPLACEMENT KIT, CMB-PK2

300339 KIT-ATD ACCESS PLATE HARDWARE, 662867

300340 KIT-TOP ACCESS PLATE C/W RECEIVER, 0660719-0001

300341 KIT-FRONT ACCESS PLATE C/W RECEIVER, 0660720

300342 KIT-TOP 90 ACCESS PLATE C/W RECEIVER, 0660719-0002

300343 4-PORT RECEIVER, 0305400-F000

300344 4 INCH RING GASKET, 660715

300345 TRIPLE GASKET, 660783

300346 1INCH RING GASKET, 533212

300347 STRAINER NUT, 660701

300348 BRAKE BEAM, #18 UNIT TYPE, LEFT HAND

300349 RFE-53 FRICTION SHOE, STUCKI

300350 BRAKE BEAM, #18 UNIT TYPE, RIGHT HAND

300351 AEI TAG BRACKET, #0000054

300352 VIBRATOR BRACKET, 12 X 18, WELD ON OR BOLT ON, VB1000, SE3647-8321,  PR11222-2

300353 VIBRATOR BRACKET, 12 X 18, WELD ON, VB1001

300354 CCB-8000XT SIDE BEARING, (CAGE/COLUMN/CAP)

300355 3863C- SPH RING 125T ART CON FORGED ASF

300356 3864A- SPH RING SEAT 125T ART CON FORGED

300357 660719-F001, ACCESS PLATE

300358 CHOKE PLUG, 0668420

300359 EOT COUPLING W/GAGE-BOOT, FDC500-90B

300360 COUPLER, SBE68 RECONDITIONED, OUTRIGHT

300361 RAMP BOARD, GRT 24 X 47-1/4 X 1-1/2 W/2-1/2 RISE, ASC-10565

300362 PIPE BRACKET AB, RECON OUTRIGHT, 05665098003, INCLUDES FILTER, STRAINER, STRAINER NUT, STUDS

300363 BOLSTER 100 TON NEW (NEW OLD STOCK) B9S96

300364 DRAFT KEY RETAINER, R30692

300365 BRANCH PIPE TEE W/ BOTTOM OUTLET, 1-1/4 X 1-1/4 X 1, BPT20-16-90

300366 COUPLER MOUNTED TRAINLINE BRACKET, CMBA

300367 ZR-82335, GEAR SEGMENT FOR BOX CAR DOOR

300368 ZD-8234, WORM DRIVE BRAKE ASSY

300369 Y-47 COUPLER PIN

300370 SY40AE YOKE, RECON OUTRIGHT

300371 HORIZONTAL WEAR LINER, 13-3/4 IN DIA, STEEL WRHZ1334

300372 HORIZONTAL WEAR LINER, 15-3/4 IN , STEEL, WRHZ1534

300373 VERTICAL WEAR LINER 14 IN, 304SS, SC6042



300374 1-1/4 IN PIPE ANCHOR BASE, SPC20-0

300375 3/4 IN PIPE ANCHOR BASE, 2457, SPC12

300376 3/8 IN ANCHOR BASE, 2213, SPC6

300377 3/8 IN PIPE ANCHOR WEDGE, 2214, SPCW6

300378 EMPTY LOAD DEVICE ASSEMBLY, E-6600-1

300379 PROPORTIONAL VALVE & PIPE BRACKET ASSY 50%, E-34480

300380 VOLUME RESERVOIR ASSY, 625IN, E-34470, 776278

300381 26-1/4 IN PISTON PUSH ROD, SE1017-262

300382 HOOK LEVER, 6-3/8 IN X 5-5/8 IN, SE2396-6054

300383 BRAKE CYLINDER 10 IN X 12 IN ABU, 0666995-0001

300384 RB-9, RESILENT RUBBER SIDE BEARING ELEMENT BLOCK, SCT-9

300385 RUNNING BOARD, GRT RB 24 X 108-13/16 X 1-1/2, ASC-10024

300386 CCSB ASSEMBLY 688BR, INCLUDES ROCKERS, RESILIENT BLOCKS, 5/16 END CLOSURES, RSB CAGE 688B

300387 RUNNING BOARD,  24" x 24 11/16" x 1-1/2", 10745-002

300388 5821 WEDGE INSERTS, FOR SPLIT WEDGES

300389 ABDX (DB30) PIPE BRACKET ASSEMBLY, 0663722

300390 STUD-5/8 X 3 PLATED, 0584253

300391 STUD-5/8 X 7-3/8 PLATED, 0081370

300392 STUD-5/8 X 7-1/8 PLATED, 0570634

300393 STUD-5/8 X 6-5/8 PLATED, 0561218

300394 F8A ROTOR, F-TYPE

300395 COLUMN WEAR PLATE, 3/8 IN X 7-1/2 IN X 8-5/16 IN, CC 5-1/4 IN, # 5706-309

300396 L-TYPE GLADHAND, LS415E

300397 GRT RAMP BOARD,  24 X 53 X 2 X 2-13/16, 1006155

300398 GRT RUNNING BOARD, 24 X 127-3/16 X 1 1/2, 10029222

300399 GRT RUNNING BOARD, 24 X 128-1/2 X 2, 10006473

300400 GRT RUNNING BOARD, 24 X 140 X 2, 10018360

300401 GRT RAMP BOARD, 24 X 47-1/4 X 1-1/2 X 2-1/2, 10005949

300402 SIDE STAKE, AE-060 3.75# X 101.188 6061-T6, 83174-000

300403 SIDE STAKE, BOLSTER AE-060 3.75# X 101.188 6061-T6, 83172-020

300404 GROUP C1 (BLUE) TELESCOPING LEVER, CLB

300405 CCSB CSB COLUMN (ELASTOMER)

300406 RETROXT 5400B KIT, INCLUDES-ELEMENT KIT, ISB12 WEAR CAPS, RB56 BLOCKS, CCSB SOLID STOPS

300407 F9A, TYPE F ROTOR DOUBLE

300408 LOCKLIFT PIN FOR FR304 COUPLER, 274P

300409 UNCOUPLING LEVER SPRING, GS001

300410 EL60SS 40% EMPTY LOAD, 783605

300411 SPOOL VALVE, 4415-601HP

300412 SPOOL VALVE REPAIR KIT, 4415-046HP

300413 LEXAIR BOLTS, 01-2453-8



300414 LEXAIR LOCK WASHER, 01-2448

300415 6200-5B VALVE ASSEMBLY, 31840-1

300416 HEX ROD, 33711

300417 GASKET ASSY, 34714

300418 E-31539-1 BODY VALVE, 5B

300419 7/8" ID EMPTY LOAD DEVICE HOSE ASSY, 30.00" OAL, S618198

300420 7/8"ID EMPTY LOAD HOSE ASSY,  30.00" OAL, 270° OFFSET, S6187575Q

300421 PNEUMATIC FILTER ASSY, 92-269A2I

300422 INTERMEDIATE HOSE ASSY, LTH3141

300423 ELX-S EMPTY LOAD 60%, 0665020-0000-00

300424 BRAKE SHOE, TREADGUARD, 1-1/2 IN,V-672

300425 CONNECTION ROD ASSY, A880922-25

300426 CONNECTION ROD ASSY, A891137-25

300427 B9S-29GJ-FX, RECON/OUTRIGHT BOLSTER

300428 2" FLANGED LOCOMOTIVE SHOE, V145 (72/PALLET)

300429 NON TELESCOPING UNCOUPLING LEVER, UE56

300430 LEVER BRACKET, UBN

300431 EMPTY LOAD DEVICE, ELX-S 40% - 665018-F000

300432 FLANGED INTERMEDIATE HOSE ASSY, LTH3141K

300433 OPERATING HANDLE, MKE-10080

300434 EMPTY LOAD VALVE, SLOPE SHEET VAVLE PORTION, 40%, 783798

300435 SCREENED GASKET, 772401

300436 SCREENED GASKET, 781215

300437 PIN BEARING BLOCK, 3801E

300438 BRAKE STEP, END PLATFORM PREMGRIP B END, 8 IN X 31IN, 221-0054

300439 BRAKE STEP, END PLATFORM PREMGRIP B END, 8IN X 30IN, 221-0053

300440 BRAKE STEP, END PLATFORM PREMGRIP 8IN X 60IN, 221-0019

300441 SBE67 RECONDITIONED COUPLER, OUTRIGHT

300442 INTERMEDIATE HOSE ASSY, LTH7458

300443 GREASE FITTING, 01952

300444 GREASE FITTING, 05036

300445 BRACKET LOCK, OR2080

300446 BRAKE ROD BUFFALO CLIP, PR2249

300447 3/8 CARRIAGE BOLT, 046927

300448 CRANKSHAFT LOCKING TAB, 053698-304

300449 1-1/4 DYNABALL END COCK, LH, 663331

300450 1-1/4 DYNABALL END COCK, RH, 663385

300451 B9S-87HN-FX, RECON/OUTRIGHT BOLSTER

300452 WEDGE ARTICULATE COUPLING, 3829B

300453 HOLD OPEN HOOK, OA1975



300454 ADJ CRANK SHAFT, 039000

300455 NO HOLE WASHER, 0061

300456 LOCK TAB, 07170

300457 BOTTOM CRANK, OR436-C

300458 CRANK SHAFT LOCK PIN, 042599

300459 CONNETION PIPE EXT 14 IN, 045901

300460 SEAL CAM ASSY, 043279

300461 CLEVIS, OR1082-CS

300462 ANTI SPIN KIT, OR1996-AS-KIT

300463 CROWN CORNER, D965753-1

300464 CROWN GASKET, RGR500CG, SOLD BY FT

300465 ADJ CONNECTION ROD END, OR1658-F

300466 ADJ CONNECTION ROD END, ORR1117-F

300467 CONNECTION ROD ASSY, A891149-11

300468 STRATOPAC HOSE ASSY, S618046

300469 STRATOPAC HOSE ASSY, S6181143

300470 DOOR ROLLER, OZD-75839

300471 ROLLER BEARING ADAPTER, NARROW, 6.5" X 9", RHL-153492-HC

300472 ROLLER BEARING ADAPTER, NARROW, 6.5" X 12", RHL-85524-HC

300473 GEAR COVER, YSD-82281

300474 BRAKE CHAIN SHEAVE WHEEL, S-7012

300475 BELL CRANK, AAR 66 TYPE, 7722

300476 EF511 RECONDITIONED COUPLER, OUTRIGHT

300477 SIDE FRAME, F9C-05BN-UA, 1979 CAST DATE

300478 LOCK ASSY W/LEVER AND WEDGE PIN, OOF332-161

300479 PIVOT PIN ART CONN, 20 X 3.955, 991

300480 NF902BE DRAW BAR

300481 COUPLER LOCK (E-TYPE) (AMSTED E40AE)

300482 MINER GATE, MKE-10604

300483 LOW FRICTION LOCO 16"X2" FLANGED SHOE W/INSERT, V552

300484 TEST ADAPTER, LONG W/QD4 & FLANGE, SBT12L-2

300485 ALL SOCKET, SMALL BRANCH TEE, 1-1/4" x 1-1/4" x 1",SWT20-16

300486 LONGITUDINAL RUNNING BOARD, 24 X 66-1/2 X 2, 10020063

300487 LONGITUDINAL RUNNING BOARD, 24 X 128 X 2, 10006474

300488 FULCRUM COVER W/GREASE FITTING, 045899-A

300489 FULCRUM FILLER, 045900

300490 STRATOPAC HOSE ASSEMBLY 28 1/4OAL, S618858

300491 DOOR STOP CUSHION, D880672-A

300492 ROUTING BOARD FRAME, 050096417

300493 PLACARD BOARD FRAME, 050096416



300494 877-LG FRICTION CASTING

300495 DRAFT KEY, 19 IN, R10823

300496 BOLSTER POCKET WEAR PLATE, SE276

300497 TRUCK LEVER W/HOOK, SE2474-2475

300498 TRUCK LEVER CONNECTION, SE1201-120136, 1201-360

300499 26-1/4 PISTON PUSH ROD, SE1017-1017, 1017-262

300500 EF528 RECONDITIONED COUPLER, OUTRIGHT

300501 RESERVOIR - COMBINED, 16 X 33 (FAB) 0590475

300502 COLUMN WEAR PLATE 1/2 IN X 7-1/2 IN X 8-1/2 IN, PART # 5708-312

300503 BOSLTER, 100 TON, RECON/OUTRIGHT, B9S-5M3J-FX

300504 SIDE FRAME, 100 TON, RECON/OUTRIGHT, F9S-13FN-UA

300505 GEAR SEGMENT, W/BUSHING, OR1488/1125

300506 DOOR HASP, OES173-2

300507 ADJUSTABLE CONNECTION ROD END, OR1366-F

300508 GLADHAND GASKET, WIDE SEAL, GWS

300509 LOCKLIFT ASSY, 951 (ROTARY COUPLER) EN-951, 101576

300510 CCSB WEAR CAP, 10000510 (CCSB 6000XT)

300511 WELD-ON CCWP, 4-1/2 IN X 18 IN. X 3/8 IN. (SCT# ZT-327-3A)

300512 ROUTE CARD HOLDER, PLACARD/TANKCAR, PR50092519

300513 PAD ASSY TCCIV60, W11424

300514 DOOR ROLLER, OOR183

300515 DOOR HANDLE, OR1806-CS-A

300516 FULCRUM COVER, 045166-A

300517 FULCRUM FILLER, 06160

300518 DUAL SPIN ACTION GEAR, 2001-06-AS/ADIK

300519 FRICTION WEDGE ASSY, RFE-18

300520 COLUMN WEAR PLATE 3/8 IN X 7-1/2 IN X 9-7/16 IN, PART # 5706-106 (W/O)

300521 O RING FOR CENTER PIN, ART CONNECTION, 818

300522 RELEASE VALVE HANDLE COMPLETE, 512708

300523 HAMMERLOCK LINK, COUPLING 1/2", 100849

300524 CENTER PIN, 15" X  2", 100528

300525 RETROXT 5400B STOP (STOP ONLY)

300526 ADAPTER PLUS PAD BLUE, 10454

300527 JAW,A-W,OFST,G 7/8,ARMS-BENT-3/4 SE3188-2933

300528 INTERMEDIATE HOSE ASSEMBLY, LTH3058

300529 10" BRAKE CYLINDER REBUILD KIT (0666289)

300530 8-1/2" BRAKE CYLINDER REBUILD KIT (0667291)

300531 EMPTY LOAD RESERVOIR AASY, E-32440

300532 BRAKE ROD EYE, 7/8, 2778-2778

300533 INTERMEDIATE HOSE, LTH577



300534 INTERMEDIATE HOSE, LTH3097

300535 RUBBER BACK STOP CUSHION, 3/4 x 2-1/2 x 6” - 04014A

300536 SPONGE INSERT SPLICER,FIS-S, SOLD BY FT

300537 SEALING ANGLE ATTACHMENT, RUBBER, D976058

300538 DOOR ROLLER (OOR183-H-KN)

300539 F-COUPLER ROTARY LOCK, (F-400AE)

300540 RUBBER SPRING ART CONN 5.25 X .75, (1037)

300541
SELECTIVE CUSHIONING UNIT

SCU-5210-4019 COMPLETE CAR SET:
300542 HYD STABILIZER HYDRASHOX PLATNUM, 10005679

300543 BSWP 558P 18 x 15-1/2, 10005176

300544 12" BRAKE CYLINDER HEAD GASKET, 0094820

300545 BOTTOM CRANK WASHERS (0062)

300546 9" PIN RETAINER KIT (A094847-K1)

300547 TCC-IV TOP CAP (W11398/40482)

300548 GUIDE RING - BRK CYL 10X12 ABU (0565432)

300549 BRAKE PIN, 1-3/32” X 3-7/8” X 4-1/2”, BRP013, 100637

300550 KIT, TRUCK MOUNT RAILS - 0666170

300551 POWER HARNESS, 12V AUXILLARY - 0667209

300552 STANDARD TEMP AEI TAG - PROGRAMMED

300553 TCC-8000 TOP CAP ASSY. (29125-W10033)

300554 RACHET PAWL  (OR1486-CS)

300555 ADJUSTABLE CONNECTION ROD PINS (042610)

300556 CHANNEL BOARD, GRT CB 8 X 60-3/4 X 1-1/2 B-END 16-7/8, B-END BOARD W/CHAIN CUT-OUT,  ASC-12178, 10017026

300557 RUNNING BOARD, GRT EP 8 X 60 B-END 15-29/32, ASC-11727, 10018107

300558 AUTOMATED BRAKE TESTER CALIBRATION KIT (0310251lease)

300559 RUNNING BOARD, PREMIER GRIP 10 X 70, 220-0260

300560 BRAKE STEP, 10 X 31, B-END W/CUT OUT, ASC-11871, 10016775

300561 BRAKE STEP END, 8 X 60, B-END W/CUT OUT, ASC-10352, 10006149

300562 RUNNING BOARD, END STEP, 18 X 26 X 2, ASC-10433, 10006640

300563 TOP CAP ASSY (W11499 - 40570)

300564 FORGING FABRICATED KEY DRAFT EGRC (12891)

300565 GEAR SEGMENT BUSHING (042785)

300566 BARBER S-2-HD SIDE FRAME100 TON, F9S-07BN-UA B, RECON, OUTRIGHT

300567 BOLSTER - B9S-80HN-FX, RECON, OUTRIGHT

300568 OPERATING LEVER (OR1806-CS-2)

300569 RETAINER, OPER.LEVER (OR1490-F)

300570 RATCHET PAWL-CS-FOR 2001-06 (D017683)

300571 RATCHET PAWL PIN EXT. (046932-EXT)

300572 COVER PLATE ASSY. (A017638)

300573 NUT, RH JAM 1/2" DIA (046929)



300574 LOCK DRIFT/SPIN ASSY NUT 3/4" (046930)

300575 DRIFR/SPIN ASSY WASHER 3/4" SAE (046931)

300576 TOP CRANK WASHER (06318

300577 RING,SNAP MAIN BEARING-GEAR (035539)

300578 DOOR STOP CUSHION (D912455-A)

300579 TRAINLINE EXTENSION COUPLING (TEC20-20LW)

300580 1-1/4" RIGID FLANGE (ACF20-20)

300581 MINER CCSB PAD (W10157/T-0306)

300582 COLUMN GUIDE WEAR PLATE 7.5" X 9-7/16", 5.25" HOLE TO HOLE, 3/8" THICK, SCT 5706-206

300583 RUNNING BOARD, B-END,8-1/4 IN X 60 IN, CUTOUT CENTER 12-3/16 IN LH, 38S00041, 72425-10, 10017463

300584 CORNER PROTECTOR, R30340

300585 TIE DOWN CABLE ASSY, 19FT W/6 LINKS OF CHAIN & WIRE ROPE & 1/4 CLAMP

300586 B9S-72DN-FN, RECON/OUTRIGHT BOLSTER

300587 ASF COUPLER BODY ROTARY 22 FR304WE TYPE F COUPLER, BODY ONLY

300588 (ASF) CARRIER RETAINING PLATE, 1 1/4 IN THICK STANDARD, ASF PART NO 1087

300589 FOLLOWER BLOCK ASF ROTARY 3751AE AMSTED, PRS# 1011726

300590 (ASF) COUPLER YOKE, TYPE F, Y45AE

300591 (ASF) COUPLER YOKE, ROTARY TYPE F, PATT. NO. 3748DE, PRS# 1031328

300592 DRAFT GEAR SHEAR PIN, H-1180

300593 CHAIN CONNECTION LINK, 3/8 IN, HAMMERLOCK, 100850

300594 RELEASE ROD WEAR LINER/PROTECTOR, REQUIRES 2 PC PER ASSEMBLY, (ZT-377)

300595 CENTER BOWL LINER-NON METAL, 16 IN DIA X 2 IN, YELLOW, ZT-381

300596 HORIZONTAL LINER MANGANESE 1/4 X 15-3/4,100480, 3979-3979

300597 XCR BOLSTER POCKET 70 TON WEAR PLATE B-13078

300598 FRICTION SHOE, CASTING,17815

300599 FRICTION SHOE USED IN 100 TON RIDEMASTER TRUCK. PART NO. 17823

300600 FRICTION SHOE USED IN 100 TON SUPER SERVICE RIDEMASTER. PATT NO. 17882

300601 BUCKEYE XCR FRICTION CASTING 100 TON L.H. STD CAR 52-09

300602 RB17 RUBBER BLOCK, SCSCT-17

300603 COUPLER CARRIER WEAR PLATE-NON METAL, #ZT-360-03

300604 37.44" OAL, AUX AIR HOSE ASSEMBLY, 15 DEGREE GLADHAND, STRATO S2751435

300605 AIR HOSE ASSY, DOOR, 1-1/8 IN ID X 26-3/4 IN LG, 1 IN NPTF, LP415E GLADHAND, # S2757995

300606 AIR HOSE ASSEMBLY, SPOOL VALVE, 3/4 IN X 36 IN, F/ RAILCAR, # S6188052

300607 HOSE ASSEMBLY, BRANCH PIPE, 30 IN OVERALL LENGTH IN, 3/4 IN STRAIGHT SWIVEL IN, # S618103

300608 HOSE ASSEMBLY, BRANCH PIPE, 46 IN OVERALL LENGTH IN, 3/4 IN STRAIGHT SWIVEL IN, # S6187624

300609 HOSE ASSEMBLY, DOOR RESERVOIR, 7/8 ID X 22-1/4 LONG IN, 3/4 MPF - 3/4 MPF IN, TYPE 9, # S2752031

300610 RETAINER VALVE HOSE ASSY, 1/2 IN ID, 38 IN OAL, 3/8 IN SWIVEL FITTINGS BOTH ENDS, # S2757932

300611 3/4 IN MALE PIPE X 3/4 IN FEMALE, 90 DEGREE SWIVEL ADAPTER, 1037-12-12

300612 COUPLING (WELD-THREADED) 1-1/4 IN NYAB 751020, SWTS20

300613 AIR FITTING, 3/4 IN. MALE SWIVEL  X 3/4 IN. FEMALE SWIVEL, 1028-12-12



300614 WAFER FLANGE ASSEMBLY WITH MALE QUICK DISCONNECT DUST COVER GASKET AND CAP SCREWS, 3/4 IN 90 DEGREE - WFA

300615 RFE-26 ELASTOWEDGE, USED IN SUPER SERVICE RIDE CONTROL TRUCK

300616 HOUSING/BASE TCC-IV-LT 60 40143 (W11149) MINER

300617 TCCIII LT 45 INSERT/PAD W10163(T-0300) MINER

300618 (MINER) SIDE BEARG PART, AUSTEMPERED DUCTILE TOP CAP, PART. NO. 40136, FOR MODEL TCC-III, W11100

300619 (MINER) SIDE BEARG PART, TECSPAK PAD, FOR TCC-IV-45 LT ASSEMBLY PART NO. T-0430

300620 TOP CAP ASSEMBLY TCC-4500 W10043 MINER

300621 (MINER) TF-880 DRAFT GEAR

300622 ACCESS PLATE KIT (TOP 90 DEGREE) WITH ATD RECEIVER & BCRD, 660719-F002

300623 DOUBLE GASKET FOR ATD  RECEIVER OUTLINE, 305401

300624 DOUBLE GASKET FOR ATD RECEIVER OUTLINE, 305402

300625 ABC PIN 1.109375 IN X 3.625 IN,747830, 565030, 100580

300626 COUPLER CARRIER WEAR PLATE, MANGANESE, 15/32 IN

300627 SF70 RECONDITIONED COUPLER, OUTRIGHT

300628 HEAVY DUTY AIR HOSE SUPPORT, 2457

300629 CCSB CAGE 5000XT, 10005386

300630 CCSB CSB COLUMN ELEMENT, 10000507

300631 JUMPER HOSE 12" OAL 180 DEG (S6012412CW)

300632 SHORT TRAINLINE HOSE ASSY. (LTH7236)

300633 TOP CRANK ROLLER 1-5/8 x 7/8 - 032393

300634 TOP CRANK ROLLER 1-3/8 X 7/8 - 06565

300635 TOP CRANK SLIDING SHOE - A986629-U

300636 4 PORT RECEIVER MOLDED GASKET (0305401)

300637 4 PORT RECEIVER MOLDED GASKET (0305402)

300638 4 PORT RECEIVER MOLDED GASKET (0305418)

300639 4 PORT RECEIVER MOLDED GASKET (0305419)

300640 E-6200X-40BW - Empty Load Device

300641 HAND BRAKE POWER UNIT - LONG - GROUP O  HB (4493-3)

300642 AIR FILTER ELEMENT, 10 MICRON PART NO. 25029

300643 3 x 2 x 7/16 RUNNING BOARD CLIP, 10005986

300644 UB019 UNCOUPLING DEVICE CLEVIS

300645 3" FLANGE GASKET, #PD3SG02

300646 3" CHECK VALVE, #DV3030SQ-IMP

300647 2" TO 3" HOSE CLAMP,  #HCP0427692

300648 2" HOSE BARB,  #HB2A

300649 5" BUTTERFLY VALVE,  #WBV5A

300650 3" BUTTERFLY VALVE,  #WBV3A

300651 AERATOR PAD, ROUND ,  #PD1AP3C23

300652 1/2" X 7-3/4" MANWAY HINGE PIN,  #KS10926

900101 ABDX SERVICE VALVE, RECONDITIONED OUTRIGHT



900102 ABDX EMERGENCY VALVE, RECONDITIONED OUTRIGHT

900103 DB-10 SERVICE VALVE, RECONDITIONED OUTRIGHT

900104 DB-20 EMERGENCY VALVE, RECONDITIONED OUTRIGHT

900105 DB-20L EMERGENCY VALVE, RECONDITIONED OUTRIGHT

900106 KNUCKLE, "E" TYPE, E50AEV OR E50BEV

900107 KNUCKLE, "F" TYPE, F51AE

100101 ½" x  4” COTTER KEY

100102 3/8” x 3” COTTER KEY

100103 ½” x 1-3/4” GRADE 5

100104 ½” x 2” GRADE 5

100105 ½” x 2-1/2” GRADE 5

100106 ½” SERRATED FLANGE NUTS GRADE 5

100107 5/8” x 1-3/4” GR5

100108 5/8-11 X 2 HEX CAP SCREW GR 5 ZC/ROHS

100109 5/8 x 2-1/2” GR5 BOLT

100110 5/8” SERRATED FLANGE NUT- GR5 - ZINC

100111 CARRIAGE BOLT, 1/2" X 1-1/2" GR 5

100112 1/2" NYLON INSERT NUT, STL ZC

100113 1/2" X 1-1/2" GR 5 BOLT

100114 1/2" GR 5 WASHER

100115 5/8" GR 5 WASHER, ZINC

100116 3/8-16 X 1 1/4 HEX CAP BOLT GR 5 PLN

100117 3/8-16 HEX FINISH NUT GR 5 STL ZC/ROHS

100118 3/4-10 HEX FLANGE NUT (SC6325) - COLUMN WP HARDWARE

100119 3/4 X 2-5/8 BREAKOFF HEAD BOLT (SC6120) - COLUMN WP HARDWARE

100120 1/2 IN NUT-LOCK, REG HEX DISC-LOCK, 91003120

100121 5/8 IN NUT-LOCK, HEX DISC-LOCK, MAGNI 565

100122 5/8" X 5" BOLT, GR5, ZINC

100123 3/4"-20 X 2-1/2" BOLT, GR5, ZINC

100124 3/4"-20, SERRATED FLANGE NUT, GR5, ZINC

100125 3/4" GR 5 WASHER, ZINC

100126 3/4-10 X 3-1/2 HEX GRADE 8 BOLT, 75C350HCS8Y

100127 3/4 USS FLAT WASHER GRADE 8, 75NWUS8P

100128 3/4-10 HEAVY HEX DISC LOCK NUT

100129 1/4” x 3” BOLT, GR 5, 25C300HCS5Z/ROHS

100130 1/4” NYLON NUT, GR 5, 25CNNI0Z/ROHS

100131 1/2" HEX NUT, GR 5

100132 1/2 IN X 1-3/4 IN CARRIAGE BOLT

100133 1/2 IN X 2 IN GR 5 BOLT

100134 5/8 IN GR  5 NYLON NUT



100135 5/8-11 X 12-1/2, GR 5 BOLT

100137 1/2-13 SERRATED FLANGE NUT STL ZC/ROHS

100237 7/8-9 TORX FLANGE LOCKNUT  STL PLN

100238 7/8-9 X 3-1/2 CAMCAR AUDITORX OVALHD BOLT, 063-70591-CM

100239 7/8-9 X 3-1/2 GR 8 BOLT - 87C350HCS8P

100240 7/8 DISC LOCK NUT - 87CNWH0F/DISCLOCK

100241 7/8 USS FLAT WASHER - 87NWUS0P

100242 3/8-16 X  1-1/2 GR 5 BOLT - 37C150HCS5P

100243 3/8 - 16 GR 5 NUT - 37CNFH5P

100244 3/4 x 2" BOLT GRADE 5

100245 3/4 x 3-1/2" BOLT - GRADE 5

100246 3/4 TORX FLANGE NUTS

100247 3/4 CAM CAR NUTS

100248 3/4 X 2-3/8" CAMCAR AUDI TORX BOLT

100249 3/4 NUTS GR 5

100250 3/4 X 3" BOLT GR5

100251 3/4 X 2-1/2 CAM CAR BOLT GR 5, 75C250HCS5P

100252 3/4 x 2-3/4 GRADE 8 BOLT, 75C275HCS8P

100253 3/16 x 3” COTTER KEY (FASTENAL#65131)

100254 5/16 X 3" COTTER KEY, (FASTENAL #11121368)

100255 5/8 x 2 GRADE 5 BOLT

100256 1/2" PAN WASHER

100257 7/8 X 4 FLATHEAD CAMCAR BOLT

100258 3/4 X 2 5/8 AUDITORX FLATHEAD CAMCAR BOLT

sales@dwsupplygroup.com

mailto:sales@dwsupplygroup.com
mailto:sales@dwsupplygroup.com

